Kennedy/Jenks Consultants

303 Second Street, Suite 300 South
San Francisco, California 94107
415-243-2150

FAX: 415-896-0999

DRAFT

Potable Reuse Exploratory Plan (PREP)
Initial Study

27 July 2017

Prepared for

Silicon Valley Clean Water
San Francisco Public Utilities Commission

In Partnership with

Bay Area Water Supply and Conservation Agency
California Water Service Company

K/] Project No. 1668011.01



Dawn Taffler, PE, LEEDAP
Melanie Tan, PE

Craig Lichty, PE
Jean Debroux, PhD
Mark Minkowski, PE



Table of Contents

EXE@CULIVE SUIMIMATY ..coviiiiiiimismssssssmssmsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssenasssnnsss 1
Alternatives Development and EValuation ... seeseseessesssssssessesnes 1
[...]
Section 1 Introduction

The Potable Reuse Exploratory Partnership (PREP) was formed to initiate a dialog about potable
reuse opportunities in Silicon Valley. This summary report documents the first-step by the PREP
Parties to perform an initial screening of potable reuse alternatives on the San Francisco Peninsula.
The information herein was developed to provide sufficient information for the Parties to
determine whether to proceed with continued exploration of, and investment in, potable reuse
through this partnership.

1.1 Background

The Partnership includes the Bay Area Water Supply and Conservation Agency (BAWSCA),
California Water Service Company (Cal Water), City & County of San Francisco acting by and
through the Public Utilities Commission (SFPUC), and Silicon Valley Clean Water (SVCW). During
the course of the Study, the City of Redwood City and the City of San Mateo expressed interest in
participating in the exploration of regional potable reuse

opportunities; providing supporting information to

support the Study in April 2017 and an initial Looking to the Future
commitment to join the Partnership in June 2017. The The PREP Initial Study is the first
Partnership will be referred collectively herein as the step to exploring the viability of
“Parties” and singularly as a “Party”. The Parties have a potable reuse project that could
agreed to conduct regional activities, including the provide benefits for the Bay Area

water and wastewater utilities;
the environment, local
communities and the Silicon
Valley economy.

preparation of a Potable Reuse Exploratory Plan (PREP),
in an inclusive manner that improves water supply
reliability in the region. A map showing the overall study
area and the service areas of the study partners is
shown in Figure 1-1.

Developing a new drought-resistant, local water supply
would help address water supply shortfalls during droughts, while maintaining the quality of life
within the local community and Silicon Valley’s vital regional economy.

Future regulations, from the San Francisco Regional Water Quality Control Board (Regional Board),
to reduce the concentration of nutrients in effluent are anticipated to impact all wastewater
discharges to the San Francisco Bay. Recycled water offers a pathway to reduce the quantity of
effluent discharged and potentially reduce future capital cost expenditures for nutrient compliance
treatment facilities.

The PREP Initial Study provides a preliminary alternative evaluation to assess regional
opportunities for Bay Area water and wastewater utilities to work together to create a potable
reuse project that has the potential to benefit the environment, local communities and the Silicon
Valley economy.

Potable Reuse Exploratory Plan (PREP) Decision Tool - DRAFT | Page 1-1



Figure 1-1: Study Area and PREP Parties

Pacific Ocean 48t | ' 8 5

Map source: BAWSCA Member Agencies

1.2 Study Objective and Goal

The objective of the PREP Initial Study is to perform an initial screening of potable reuse
opportunities and summarize the findings in a summary report for the PREP Parties.

The goal of this effort is to provide sufficient information for the Parties to determine whether to
proceed with continued exploration of, and investment in, potable reuse through this partnership.
This summary report could be loosely referred to as a “decision tool” that the Parties can bring to
their respective boards to justify and guide the next steps for evaluating potable reuse.

The PREP Initial Study focuses two types of Indirect Potable Reuse (IPR) projects; (1) Groundwater
Reuse Replenishment Project (GRRP) and (2) Surface Water Augmentation (SWA), that the Parties
may consider in developing an expanded recycled water program.

As regulations for Direct Potable Reuse (DPR) are anticipated in subsequent years, DPR is not
evaluated as part of this effort.

Potable Reuse Exploratory Plan (PREP) Decision Tool - DRAFT | Page 1-2



Section 2 Wastewater Supply

Two potential sources of supply are evaluated as part of the PREP Initial Study: (1) effluent from
the Silicon Valley Clean Water facility and (2) effluent from the San Mateo Wastewater Treatment
Plant (WWTP). A brief description of these facilities, available flows for reuse, and water quality
considerations are included in this section.

2.1 Potential Sources of Supply

The SVCW facility and the San Mateo WWTP are located approximately four miles apart, in the
cities of Redwood City and San Mateo, respectively, as depicted in Figure 2-1.

Figure 2-1: Potential Source Water Supply

San Mateo

Redwood

Shores *

2.1.1 Silicon Valley Clean Water (SVCW)

SVCW's Wastewater Conveyance System takes wastewater from each of the JPA member agencies
(Belmont, San Carlos, Redwood City, and West Bay Sanitary District) collection systems and pumps
the wastewater to its wastewater treatment plant located adjacent to San Francisco Bay at the
northeast end of Redwood Shores. The individual members of the JPA own and operate the sanitary
sewer collection systems within their respective jurisdictions, and West Bay Sanitary District
(WBSD) also owns the existing Flow Equalization Facility (FEF), which can be used to store their
wastewater during wet weather conditions. SVCW owns and operates the wastewater treatment
plant (WWTP) as well as the conveyance system force main and pump stations that convey the raw
wastewater to the treatment plant.

Potable Reuse Exploratory Plan (PREP) Decision Tool - DRAFT | Page 2-1



SVCW is a water resource recovery facility meeting the highest technical, environmental, and safety
standards in California. Built in 1980, the SVCW facility enables wastewater to be recycled using
state-of-the-art biological treatment. Clean water is available for reuse, and the fragile ecosystem of
the San Francisco Bay is protected for current and future generations to enjoy!. The SVCW WWTP
uses an advanced, two stage biological treatment facility where sewage passes through physical and
biological processes, which result in high quality effluent being discharged to the deep-water
channel of the San Francisco Bay. A SVCW process schematic is shown in Figure 2-2.

SVCW is successfully producing recycled water for Redwood City’s Phase 1 project that meets

Title 22 of the California Code of Regulations (CCR) for unrestricted non-potable uses. The facilities
constructed on SVCW’s site include tertiary treatment and disinfection, pumping and storage
improvements. Some future filtration and storage improvements are planned for the expansion of
Redwood City’s system.

Figure 2-2: Silicon Valley Clean Water Process Schematic

Chiorine
Contact
Influent Tank (Dechiorinate)
Sampled SO, Effluent
Sampied
Raw |
Influent Sewage #‘,‘b‘
Flow o Tertiary
ey ‘—>Fﬂhren[
San Fr:nclsco to SF Bay
Bay

Un-dechlorinated Recycled
e Water to Redwood City

Stormwater

Sollds Handiing
To Buikling Cleanup

Truck sf—

Sludge Thickener Digester Digoster
(Mixed & Healed) (Unmixed & Unheatad)
[ Waste Gas L I |

L 2?1 " s
[ Future Natural Ic ne
Gas Storage -l LEGEND

RAS = Return Acivated Sludge
WAS = Wasie Actvated shulge
IC = Internal Combusbon

Plant Process Schematic

1 http://www.svcw.org/facilities /sitePages /wastewater%20treatment.aspx

Potable Reuse Exploratory Plan (PREP) Decision Tool - DRAFT | Page 2-2


http://www.svcw.org/facilities/sitePages/wastewater%20treatment.aspx

2.1.2 San Mateo

The San Mateo WWTP serves more than 130,000 people and businesses in the City of San Mateo’s
service area. The current treatment plant uses bacteria to remove organic material and toxins from
the wastewater it treats. Sewage arrives at the plant through a series of pipelines and pump
stations, which then pass through a series of physical and biological processes. The resulting high-
quality effluent is discharged to the deep-water channel of the Bay.

As part of the City of San Mateo’s Clean Water Program, the City has embarked on a project to
upgrade the existing secondary treatment facilities to replace aging infrastructure, meet current
and future regulatory requirements and ensure wet-weather capacity?. This program aligns with
the city’s sustainability goals to explore water reuse, resource recovery and incorporation of
sustainable materials. The WWTP improvements will include new Biological Nutrient Removal B
(BNR) Basins and a new Membrane Bioreactor (MBR) system in addition to other supporting
treatment processes. By effectively treating wastewater at an advanced biological treatment facility,
the future plant will help keep San Francisco Bay environmentally clean and safe. A schematic of the
proposed treatment approach is shown in Figure 2-3.

Figure 2-3: San Mateo WWTP Proposed Process Schematic

Wet Weather Treatment Approach

Headworks Dual Use Clarifier Membrane Bioreactor Disinfection
{Chemically Enhanced
Primary Clarification Mode) #

78 -

millon > r—— | e i
O ga‘;\ons/ — 44 ji EE s e
ay Primary i Wi ; < 5

P

i1

h

Treated Effluent to Bay

Chlorination/

€ . Ei&logicalll\éutr_ient b Dechlorination
PlantInfluent | | =l » Sy emoval Basins )
| i i | B i 1 Basins Treated Effluent to Reuse

|
| Return Activeted Sludge Waste
: — — » v Activated

L p— | Sludge
@ BioGET
Sludge

I
]
i -
L Dual Use g
—————— Dual Use Clarifiers
Contact Tank bk,
(Secondary Clarification Mode)

(Chemically Enhanced
Flow Equalzation g p
(Existing Tankage) Biological Mode)

BioCET
(Biological Chemically
Enhanced Treatment)

Source: CHZ2M, 2017

2 http://www.cleanwaterprogramsanmateo.or

Potable Reuse Exploratory Plan (PREP) Decision Tool - DRAFT | Page 2-3


http://www.cleanwaterprogramsanmateo.org/

Figure 2-3: San Mateo WWTP Proposed Process Schematic (con’t)

Dry Weather Treatment Approach

Headworks Dual Use Clarifier Membrane Bioreactor Disinfection
(Primary Clarification Mode)

i 21 _ " ; u -
millon | __ L&
. ] 7'y . Treated Effluent to Ba
gallons/ — 1 d —’m > y
0 ley R "‘4’ \
Fe | [ Biological Nutrient Membrans echomacn
Plant Influent 4 : i Removal Basins Basins
-l g — > ‘T Treated Effluent to Reuse
=t Return Activated Sludge v
Dual Use Contact Tank v /.;\n:::.cm
> b | (Deoxygenation Sludge

Mode)

Primary
Sludge &

Source: CHZ2M, 2017

2.2 Available Flows

The assumed available flow for a potable reuse project is estimated based on the effluent at each
plant during dry weather periods, less existing recycled water commitments.

2.2.1 SVCW Available Flow

SVCW has a permitted Average Dry Weather Flow (ADWF) capacity of 29 mgd and a Peak Wet
Weather Flow capacity of 71 mgd. From 2011 to 2015, the average monthly influent flow was
approximately 13.1 mgd, with the average monthly influent flow dropping to 11.8 mgd in July (dry
weather flow). Daily effluent flows during the month based on grab samples reported as part of
SVCW’s Annual Self-Monitoring Reports were also analyzed. The average daily effluent flow was
approximately 12.5 mgd, with the average daily effluent flow dropping to 11.3 mgd in August (dry
weather flow). The average monthly influent flow and the average daily effluent flow for each
month of during 2011 to 2015 are shown in Figure 2-4.

Since 2015 is the driest year during the 5-year period, effluent flow during the dry weather months
of July to October 2015, or about 11.4 mgd, was used to estimate the amount of effluent potentially
available for reuse. Of this amount, about 2.89 mgd has been allocated for non-potable uses by
Redwood City. Another 0.28 mgd may be conveyed to West Bay Sanitary District for reuse. This
leaves approximately 8.1 mgd of effluent available for reuse as shown in Figure 2-4.

Potable Reuse Exploratory Plan (PREP) Decision Tool - DRAFT | Page 2-4



Figure 2-4: SVCW Monthly Effluent Flows (2011 - 2015)

18 | T 18

[ A 1 mmm Redwood City RW Allocation
16 | / — 16 Sharon Heights (WBSD) RW Demand

=@=2011 Flows
—ir=2012 Flows
=—4—=2013 Flows
=t 2014 Flows
—a— 2015 Flows
g Average Effluent Flow (2011 - 2015)

SVCW Effluent Flow (MGD)

8 8
6 6
4 4

Recycled Water Allocations (mgd)

Jan Feb Mar Apr May Jun Jul Aug  Sep Oct Nov  Dec

Note: hourly dry weather flows were not evaluated as part of this effort and should be further assessed in conjunction with
equalization storage to estimate the minimum potential daily supply of available effluent.

Assuming a 25% rejection rate from an Advanced Water Purification Facility (AWPF) that employs
micro-filtration (MF) and reverse osmosis (R0O), the amount of purified water available for potable
reuse would be about 6.2 mgd. Additional discussion of treatment requirements and AWPF
processes are provided in Sections 3 and 4, respectively. To be conservative, it is assumed that 6
mgd of purified water would be available for a potable reuse project derived from SVCW effluent.

2.2.2 San Mateo Available Flow

The San Mateo WWTP has a permitted Average Dry Weather Flow (ADWF) capacity of 21 mgd and
a Peak Wet Weather Flow capacity of 78 mgd (Figure 2-3). Currently, the facility treats an average
annual flow of 12 mgd with an average dry weather flow of approximately 9 mgd. The City does not
currently have a recycled water program; however, they are in the process of completing a
Recycled Water Master Plan to assess future non-potable reuse opportunities within the City’s
service area. Since San Mateo has a similar dry weather flow as SVCW, it is assumed that the new
MBR facility could provide 8 mgd tertiary effluent, with the potential to contribute an additional

6 mgd of purified water for a regional potable reuse project.

2.3 Wastewater Quality
2.3.1 SVCW Wastewater Water Quality

The SVCW effluent consistently meets the requirements set forth in their discharge permit (Order
No. R2-2012-0062; National Pollutant Discharge Elimination System (NPDES) permit No. CA
0038369) from the San Francisco Bay Regional Water Quality Control Board3. SVCW could provide

3 http://www.waterboards.ca.gov/rwqcb2/board decisions/adopted orders/2012/R2-2012-0062.pdf

Potable Reuse Exploratory Plan (PREP) Decision Tool - DRAFT | Page 2-5


http://www.waterboards.ca.gov/rwqcb2/board_decisions/adopted_orders/2012/R2-2012-0062.pdf

tertiary effluent or Title 22 effluent depending on the desired water quality to facilitate efficient
operation of an AWPF. Table 2-1 lists average water quality for some constituents of interest used
to evaluate potable reuse alternatives. Future monitoring and data collection would be required to
confirm treatment process requirements and anticipated purified water quality.

2.3.2 San Mateo Wastewater Water Quality

The City of San Mateo’s WWTP effluent consistently meets the requirements set forth in their
discharge permit (Order No. R2-2012-0006; NPDES No. CA 0037541) from the San Francisco Bay
Regional Water Quality Control Board#. The City’s design team is still in the concept design
validation and confirmation phase for the updated BNR and MBR facilities, thus there are no
reported water quality data for the future facility. Table 2-1 lists anticipated water quality for some
constituents of interest used to evaluate potable reuse alternatives.

2.4 Summary of Source Water Options

The PREP Study began with an intent to explore the use of effluent from the SVCW facility for
potable reuse. As regional coordination grew, it became apparent that there are possible economic
and operational benefits that could be realized through a combined project that blends effluent
from the SVCW facility and the City of San Mateo’s planned BNR/MBR tertiary treatment facility.
Table 2-1 summarizes the available flows and water quality assumed for SVCW source water and a
combined source water with San Mateo.

Table 2-1: Summary of Source Water Options

SVCW
San Mateo + San Mateo
SVCW Anticipated Combined

Tertiary Tertiary Tertiary

Units Effluent! Effluent? Effluent
Available Tertiary Flow mgd 8 8 16
Estimated Purified Flow mgd 6 6 12
TDS mg/L 1,000 900 950
TSS mg/L 3.6 5 4.3
Turbidity NTU 3 0.25 1.5
CBOD/BOD mg/L 3.2 (CBOD) 5 (BOD) n/a
Ammonia (as N) mg/L 42 1 23
Total Nitrogen mg/L 48 6 27